DEMC#DR50110704E

DIGITAL EMC CO,, LTD.

& Digital EMC 683-3, Yubang-Dong, Yongin-Si, Kyunggi-Do, Korea. 449-080
Tel: +82-31-321-2664  Fax: +82-31-321-1664
http://www.digitalemc.com

CERTIFICATION OF COMPLIANCE

CAMOS CO., LTD. . Dates of Tests: March 29 ~ April 6, 2007
#424-9, Chongchon-2dong, Pupyong-ku, Inchon-si, Korea Test Report S/N: DR50110704E

Test Site : DIGITAL EMC CO., LTD.

FCC ID U6CCAMOS-BHS600

APPLICANT CAMOS CO., LTD.

FCC Classification :  Frequency Hopping Spread Spectrum (FHSS)

Device name - Motorcycle Bluetooth System

Manufacturer :  CAMOS CO,, LTD.

FCC ID : U6CCAMOS-BHS600

Model name : BHS-600

Test Device Serial number  :  Identical prototype

FCC Rule Part(s) . FCC Part 15.247 Subpart C
ANSI C-63.4-2003

Frequency Range : 2402 ~ 2480 MHz

Max. Output power : M1Port: 2.73dBm Conducted
M2 Port : 0.47dBm Conducted

Data of issue : April 10, 2007

| attest to the accuracy of data. All measurements reported herein

were performed by me or were made under my supervision and ®
are correct to the best of my knowledge and belief. I assume full [\II\—I‘V Z&
responsibility for the completeness of these measurements and

vouch for the qualifications of all persons taking them.

NVLAP LAB CODE 200559-0

Copyright © 2007, DIGITAL EMC Co., Ltd. Page 1 of 70



DEMC#DR50110704E

TABLE OF CONTENTS
1. GENERAL INFORMATION 3
2. INFORMATION ABOUT TEST ITEM  --- 4
3. TEST REPORT 5
3.1 SUMMARY OF TESTS  -- 5
3.2 TRANSMITTER REQUIREMENTS 6
3.2.1 CARRIER FREQUENCY SEPARATION 6
3.2.2 NUMBER OF HOPPING FREQUENCIES - 8
3.2.320 dB BANDWIDTH - 13
3.2.4 TIME OF OCCUPANCY (Dwell Time) 18
3.2.5 PEAK OUTPUT POWER ---- 22
3.2.6 CONDUCTED SPURIOUS EMISSIONS 27
3.2.7 RADIATED EMISSIONS 40
3.2.8 AC LINE CONDUCTED EMISSIONS - 59
APPENDIX TEST EQUIPMENT FOR TESTS -- 68

Copyright © 2007, DIGITAL EMC Co., Ltd. Page 2 of 70



DEMC#DR50110704E

1. General information

This report contains the result of tests performed by:
DIGITAL EMC CO., LTD.
Address : 683-3, Yubang-Dong, Yongin-Si, Kyunggi-Do, Korea. 449-080
http://www.digitalemc.com  E-mail : Harveysung@digitalemc.com
Tel: +82-31-321-2664  Fax: +82-31-321-1664

Quality control in the testing laboratory is implemented as per ISO/IEC 17025 which is the

“General requirements for the competent of calibration and testing laboratory”.
This laboratory is accredited by NVLAP for NVLAP Lab. Code : 200559-0.

April 10,2007 Won-Jung LEE /

Data Name Signature

Test operator: engineer

Report Reviewed By: manager

April 10,2007 Harvay Sung
Data Name Signature

Ordering party:

Company name - CAMOS CO., LTD.

Address : #424-9, Chongchon-2dong, Pupyong-ku
City/town : Inchon-si

Country . Korea

Zip code . 403-858

Date of order ' March 14, 2007
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2. Information about test item

U6CCAMOS-BHS600

2.1 Equipment information

Equipment model no.

BHS-600

Equipment serial no.

Identical prototype

Type of equipment

Bluetooth Headset

Frequency band

2402 ~ 2480 MHz

Type of Modulation

GFSK

Channel Access Protocol

Frequency Hopping

Channel Spacing

1.0 MHz

Type of antenna

Chip Antenna

Notel. This Device has two same Bluetooth Modules which can be simultaneous operation. (M1 and M2)

2.2 Tested frequency

Frequency ™ RX
Low frequency 2402MHz 2402MHz
Middle frequency 2441MHz 2441MHz
High frequency 2480MHz 2480MHz
2.3 Tested environment
Temperature 15~ 35 (°C)
Relative humidity content 20~75%
Air pressure 86 ~ 103 kPa
Details of power supply 5.0VvDC
2.4 Ancillary Equipment
Equipment Model No. Serial No. Manufacturer
Adaptor SP0O507A SB0610001978 Seung Bo ElecomCo., Ltd

2.5 EMI Suppression Device(s)/Modifications

EMI suppression device(s) added and/or modifications made during testing

-> None

Copyright © 2007, DIGITAL EMC Co., Ltd.
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3. Test Report

3.1 Summary of tests

FCC Part L Test Status
) Parameter Limit .
Section(s) Condition (note 1)
. Test Items
Carrier Frequency Separation > 25 kHz C
Number of Hopping Frequencies > 75 hops Cc
15.247(a) 20 dB Bandwidth <1 MHz C
0.4 seconds within a 30
Dwell Time second period per any C
15.247(b) Transmitter Output Power < 1Watt C
Band-edge /Conducted The radiated emission to I
any 100 kHz of outband
15.247(c) shall be at least 20dB
Conducted Spurious Emissions below the highest inband C
spectral density.
15.205 ] o o
Radiated Emissions FCC 15.209 Limits Radiated C
15.209
AC Line
15.207 AC Conducted Emissions EN 55022 C
Conducted
Note 1: C=Complies NC=Not Complies NT=Not Tested = NA=Not Applicable
The sample was tested according to the following specification:
FCC Parts 15.247; ANSI C-63.4-2003
Copyright © 2007, DIGITAL EMC Co., Ltd. Page 5 of 70
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3.2 Transmitter requirements

3.2.1 Carrier Frequency Separation

Procedure:

The carrier frequency separation was measured with a spectrum analyzer connected to the antenna terminal, while

EUT had its hopping function enabled.

After the trace being stable, the reading value between the peaks of the adjacent channels using the marker-delta

function was recorded as the measurement results.

The spectrum analyzer is set to:

Span = 3 MHz (wide enough to capture the peaks of two adjacent channels)

RBW = 30 kHz (1% of the span or more) Sweep = auto

VBW = 30 kHz

Trace = max hold

Measurement Data:

Detector function = peak

- M1 Port
Frequency of marker #1 Frequency of marker #2 Test Results
(MHz) (MHz) Carrier Frequency -
Separation (MHz)
2440.994 2441.993 0.999 Complies
- M2 Port
Frequency of marker #1 Frequency of marker #2 Test Results
(MHz) (MHz) Carrier Frequency -
Separation (MHz)
2440.997 2441.990 0.993 Complies

- See next pages for actual measured spectrum plots.

Minimum Standard:

The EUT shall have hopping channel carrier frequencies separated by a minimum of 25kHz or the 20dB

bandwidth of the hopping channel, whichever is greater.

Measurement Setup

EUT

Spectrum Analyzer

Coax cable

Figure 1: Measurement setup for the carrier frequency separation
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Carrier Frequency Separation (M1 Port)
3 Agilent T |Freq/Channel

Center Freq
2. 44108006 GHz

Start Freq
2. 43958808 GHz

Stop Freq
2. 44250008 GHz

CF Step
250008006 MHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

# I|_|I En H E. |-'1 H Z

Copyright 2000-2005 Agilent Technologies

Carrier Frequency Separation (M2 Port)
## Agilent R T Freg/Channel

Center Freq
2. 44108006 GHz

. R Start Freq
01 LA 2.43950008 GHz
; |1|'f d II Lhd

|1,,ll_|r..| | L
- Stop Freq
| 2.44250008 GHz

CF Step
245008006 GHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

;* ] .- | #UBH 30 kHz 5 0 4.067 ms 1 pts)

Copyright 2000-2005 Agilent Technologies
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3.2.2 Number of Hopping Frequencies

Procedure:

The number of hopping frequencies was measured with a spectrum analyzer connected to the antenna terminal, while
EUT had its hopping function enabled.

To get higher resolution, four frequency ranges within the 2400 ~ 2483.5 MHz FH band were examined.

The spectrum analyzer is set to:

Frequency range 1: Start = 2389.5MHz, Stop = 2414.5 MHz
2: Start = 2414.5MHz, Stop = 2439.5 MHz
3: Start = 2439.5MHz, Stop = 2464.5 MHz
4: Start = 2464.5MHz, Stop = 2489.5 MHz

RBW = 300 kHz (1% of the span or more) Sweep = auto
VBW =300 kHz (VBW = RBW) Detector function = peak
Trace = max hold Span = 25MHz

Measurement Data: Complies

Total number of Hopping Channels 79

- See next pages for actual measured spectrum plots.

Minimum Standard:

At least 75 hopes

Measurement Setup

Same as the Chapter 3.2.1 (Figure 1)
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Number of Hopping Frequencies (M1 Port)
% Agilent T | Freg/Channel

Center Freq
2 AB200008 GHz

"Q"Pf|r_|\ T

||| |.|| U Il’l I =
(WAR| || |||| || |I | Start FrEq

|
TRRY
' " 'l" l'il | l RERR | 238950000 GHz

Stop Freq
24145086868 GHz

CF Step
250000000 MHz
f'.wr" Huto Man

: .rh N g Freq Offset
TAriY, IVATATAYA 0.00000000 Hz

Signal Track
n 0ff

Copyright 2000-20805 Agilent Technologies

% Agilent T |Freg/Channel

Center Freq

Htten 242700000 GHz

II “' i |'||'I IIul' ||| lh' ||f I|I i Lllml Tk |II I||I \f |I II||I |'I II|' I||I Ilull II|.|'I ||I I||I tI|

Start Freq
AREN n' 'I |V

2.41450088 GHz

Stop Freq
2439508860 GHz

CF Step
250068088 MHz
Huto Man

Freq Offset
B.AAAERAAGE Hz

Signal Track
On Off

#UEH

Copyright 2000-2005 Agilent Technulngles
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Number of Hopping Frequencies (M1 Port)
# Agilent T |Freg/Channel

Center Freq
245208000 GHz

,.I -—n Eal I.---—II

F ||I |I II'II II' ll I ‘|||I |i|| I|||I ||| ||,|I l J I| lll Il

I T I B
| .|| H | AT l’ Start Freq
ANARARURR | 2.43950000 GHz

Stop Freq
2. 46450008 GHz

CF Step
250008006 MHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

Copyright 2000-2005 Agilent Technologies

3 Agilent T |Freq/Channel

3 db i Center Freqg
247700088 GHz

| ! F‘ll || | | | IQ
A | i StartFreq

|| |.| L .|
| |
|| u || ||| I, '; l' [ ;I I,I | 2.46450000 GHz

|LI '| | |l

Stop Freq
2. 48950008 GHz
CF Step

250008006 MHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

Copyright 2000-2005 Agilent Technologies
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Number of Hopping Frequencies (M2 Port)
% Agilent T | Freg/Channel

Center Freq
2 AB200008 GHz

| || M 1 UTATAl |' | rL|.|' 'F Start Freq
/] 'ul || || I| | I‘I | '|I || l'J 2.33950000 GHz
I

Stop Freq
24145086868 GHz

CF Step
2506880850 MHz
Hutao Man

Freq Offset
B.eA000A0E0 Hz

Signal Track
n 0ff

Copyright 2000-20805 Agilent Technologies

% Agilent T |Freg/Channel

Center Freq
242768008 GHz

Htten
|l|\J||||| IIIrll|| II || I

h II |||| II f LII' Jr— '-— i |I |"'1 1 Il | Start Freq
P 'n' ' i |'||| Iy YU

||' l'JI ||J IR 211450000 Gi:

Stop Freq
2439508860 GHz

CF Step
250068088 MHz
Huto Man

Freq Offset
B.AAAERAAGE Hz

Signal Track
On Off

#UEH

Copyright 2000-2005 Agilent Technulngles
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Number of Hopping Frequencies (M2 Port)
# Agilent RL Freg/Channel

3 dBm Qrren 28 dR Center Freq
— —— 2.45200008 GHz

MR || |I Il I -.I |"‘ |-u- | |I || || || || II| || |I I| ||| II I| I|| | Start Freq
R RRRER | | I|' | I|' I | 2.43950008 GHz
|I|||I||'!||' I P

- .
I||II||'||

'n' " '||' Il'l il ||I ||I

Stop Freq
2. 46450008 GHz

CF Step
250008006 MHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

Copyright 2000-2005 Agilent Technologies

3 Agilent T |Freq/Channel

. ;. ! Center Freq
4B 9 dB : 2 47700000 GHz

T
LI| ||' ||||' ||

|
|

R
W J.url J'||"||'.I|, StartFreq
|| |I ! || || \' I {1y 'h'| i I 2.46450000 GHz

Stop Freq
2. 48950008 GHz

CF Step
250008006 MHz
Huto Man

|
wﬁ,l‘n"'ll Freq Offset
WA 00000000 Hz

Signal Track
On 0ff

Copyright 2000-2005 Agilent Technologies
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3.2.3 20 dB Bandwidth

Procedure:

The bandwidth at 20 dB below the highest inband spectral density was measured with a spectrum analyzer connected

to the antenna terminal, while EUT had its hopping function disabled at the highest, middle and the lowest available

channels..

After the trace being stable, Use the marker-to-peak function to set the marker to the peak of the emission.
marker-delta function to measure 20dB down one side of the emission.

marker to the other side of the emission, until it is ( as close as possible to ) even with the reference marker level.

marker-delta reading at this point is the 20 dB bandwidth of the emission.

The spectrum analyzer is set to:

Center frequency = the highest, middle and the lowest channels

Span = 2 MHz (approximately 2 or 3 times of the 20 dB bandwidth)
RBW = 10 kHz (1% of the 20dB bandwidth or more)  Sweep = auto
VBW =30 kHz (VBW = RBW)

Trace = max hold

Measurement Data:
- M1 Port

Detector function = peak

Use the

Reset the marker-delta function, and move the

The

Test Results
RIEG Iy Channel No. :
(MHz2) Measured Bandwidth
(MH2) Result
2402 1 0.865 Complies
2441 40 0.865 Complies
2480 79 0.920 Complies
- M2 Port
Test Results
ATEEENE) Channel No. :
(MHz2) Measured Bandwidth Result
(MH2)
2402 1 0.940 Complies
2441 40 0.930 Complies
2480 79 0.945 Complies

- See next pages for actual measured spectrum plots.

Minimum Standard:

The transmitter shall have a maximum 20dB bandwidth of 1 MHz.

Measurement Setup

Same as the Chapter 3.2.1 (Figure 1)

Copyright © 2007, DIGITAL EMC Co., Ltd.
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20 dB Bandwidth (M1 Port)
# Agilent R T |Freg/Channel

Center Freq
2 ABZABARE GHz

Start Freq
2.39950808 GHz

Stop Freq
2. 40450008 GHz

CF Step
250008006 MHz
Huto Man

L iy
—
r"FJ L II
| L

it

) |"|‘L"""*I'I'L\.. -
ey it '

I'I.-‘n [} e .|'II|I |'I
Pl g FreqOffset
B.00008088 Hz

Signal Track
On 0ff

# I|_|I En H E. |-'1 H Z

Copyright 2000-2005 Agilent Technologies

3 Agilent T |Freq/Channel

Center Freq
2. 44108006 GHz

Start Freq
2 43550000 GHz

Stop Freq
244350008 GHz

CF Step
250008006 MHz
Huto Man

Pl

i [ Tl
i |

A Ilr 'FI | .J’f
(T R Ty o . iag

o
L

Ay

I"‘"rll |rq"-"l

I"“,.i N § \4 1l
|.1"f|'r\""n"'-'JLI T Freq UffEEt
0.00000008 Hz

Signal Track
On 0ff

Copyright 2000-2005 Agilent Technologies
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20 dB Bandwidth (M1 Port)

# Agilent RL Freg/Channel

Center Freq
2 A80ABARE GHz

Start Freq
247758000 GHz

Stop Freq
248250008 GHz

CF Step
250008006 MHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

# I|_|I En H E. |-'1 H Z

Copyright 2000-2005 Agilent Technologies
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20 dB Bandwidth (M2 Port)
# Agilent RL Freg/Channel

Center Freq
2 ABZABARE GHz

Start Freq
2.39950808 GHz

Stop Freq
2. 40450008 GHz

CF Step
- ; i CO0.BeaRAa kHz
Jﬁ"'“ b | Py i i Huto Man

. |'-| |J W : | I L —
e ol oo e H‘J'w."'”‘p-ﬂ“] Bl FreqoOffset
(.00000008 Hz

Signal Track
On 0ff

VEH 30 kHz

Copyright 2000-2005 Agilent Technologies

3 Agilent T |Freq/Channel

Center Freq
2. 44108006 GHz

Start Freq
2 43550000 GHz

Stop Freq
244350008 GHz

CF Step
] SE.000000 kHz
f hooa Huto Man
' J | l|'| |l"r| L\,_lr
L | Frn [
Freq Offset
200000008 Hz

Signal Track
On 0ff

; | 3 K o VE Hz 5 1

Copyright 2000-2005 Agilent Technologies
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20 dB Bandwidth (M2 Port)

# Agilent R T |Freg/Channel

Il
.""I Il'\"'mll
fy gl
A¥

VEH 30 kHz

Center Freq
2 A80ABARE GHz

Start Freq
247758000 GHz

Stop Freq
248250008 GHz

CF Step
S00.680880 kHz
Auto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

Copyright 2000-2005 Agilent Technologies
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3.2.4 Time of Occupancy (Dwell Time)
Procedure:
The dwell time was measured with a spectrum analyzer connected to the antenna terminal, while EUT had its

hopping function enabled.

The spectrum analyzer is set to:

Center frequency = 2441 MHz Span = zero
RBW =1 MHz VBW =1 MHz (VBW = RBW)
Trace = max hold Detector function = peak

Measurement Data:

- M1 Port
S Test Results
Burst duration in one
Packet Type hop (us)
Dwell Time (ms) Result
DH1 0.430 137.647 Complies
DH 3 1.680 270.749 Complies
DH5 2.925 311.483 Complies
- M2 Port
S Test Results
Burst duration in one
Packet Type hop (us)
Dwell Time (ms) Result
DH1 0.495 158.454 Complies
DH 3 1.680 270.749 Complies
DH5 2.925 311.483 Complies

- See next pages for actual measured spectrum plots.

Minimum Standard:

0.4 seconds within a 30 second period per any frequency

Measurement Setup
Same as the Chapter 3.2.1 (Figure 1)

Copyright © 2007, DIGITAL EMC Co., Ltd. Page 18 of 70
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Time of Occupancy for Packet Type DH 1

The system makes worst case 1600 hopes per second or 1 time slot has a length of 625 us with 79 channels. ADH 1
Packet need 1 time slot for transmitting and 1 time slot for receiving. Then the system makes worst case 1600/2 = 800
hops per second with 79 channels. So you have each channel 800/79 = 10.13 times per second and so for a period of

0.4 x 79 = 31.6 seconds you have 10.13 x 31.6 = 320.11 times of appearance.

In case of M1 port, each Tx-time per appearance is 430 us

So we have 320.11 x 430us = 137.647 ms per 31.6 seconds.

2 Agilent T |Freq/[:hanne|

a Mkrl

Center Freq
2.44106806 GHz

Start Freq
| 2.44100806 GHz

StopFreq
2.44106006 GHz

CF Step
25.0000008 MHz
Ruto Man

Freq Offset

Utarin A DAt B.AEAREARE Hz

Signal Track
On 0ff]

CBH LMz #BH 1 MHz 5 ms (1001 pr:
right 2000-2805 Agilent Technologies
In case of M2 port, each Tx-time per appearance is 495 us

So we have 320.11 x 495us = 158.454 ms per 31.6 seconds.

= Agilent T |Freq/ChanneI

a Mkrl

) Center Freq
s 2441806088 GHz

Start Freq
2.441860668 GHz

Stop Freq
244106606 GHz

CF Step
245000008 GHz
Auto Man

Freq Offset

me.,nmﬂmlwnmwl NRVRET YA PN LA 0.00000000 1z

Signhal Track
On 0ff]

#YBH 1 MHz

opyright 2000-2005 Agilent Technologies
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Time of Occupancy for Packet Type DH 3

The system makes worst case 1600 hopes per second or 1 time slot has a length of 625 us with 79 channels. ADH 3
Packet need 3 time slot for transmitting and 1 time slot for receiving. Then the system makes worst case 1600/4 = 400
hops per second with 79 channels. So you have each channel 400/79 = 5.1 times per second and so for a period of 0.4

X 79 = 31.6 seconds you have 5.1 x 31.6 = 161.16 times of appearance.

In case of M1 port, each Tx-time per appearance is 1.68 ms

So we have 161.16 x 1.68 ms = 270.749 ms per 31.6 seconds.

2 Agilent T |Freq/[:hanne|

a Mkrl

Center Freq
2.44106806 GHz

Start Freq
2.44106806 GHz

StopFreq
2.44106006 GHz

CF Step
25.0000008 MHz
Ruto Man

e WVM&MNMMW'WMW L." m 0. 5589@% E]O@f@f S ﬁ;

Signal Track
On 0ff]

#BH 1 MHz

right 2000-2005 Agilent Technologies

In case of M2 port, each Tx-time per appearance is 1.68 ms
So we have 161.16 x 1.68 ms = 270.749 ms per 31.6 seconds.

= Agilent T |FrequhanneI

Mhkr1
a Center Freq
2.44180080 GHz

Start Freq
| 2.441000688 GHz

Stop Freq
2. 44180888 GHz

CF Step
2.48000000 GHz
Auto Man

Freq Offset

Clanialatld | 10000000 Ho

£
- Signal Track
FTun on e

#BH 1 MHz
opyright 2000-2005 Agilent Technologies
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Time of Occupancy for Packet Type DH 5

The system makes worst case 1600 hopes per second or 1 time slot has a length of 625 us with 79 channels. ADH5

Packet need 5 time slot for transmitting and 1 time slot for receiving. Then the system makes worst case 1600/6 =

266.67 hops per second with 79 channels. So you have each channel 266.67/79 = 3.37 times per second and so for a

period of 0.4 x 79 = 31.6 seconds you have 3.37 x 31.6 = 106.49 times of appearance.

In case of M1 port, each Tx-time per appearance is 2.925 ms

So we have 106.49 x 2.925 ms = 311.483 ms per 31.6 seconds.

5 Agilent T |Freq/ Channel

a Mkrl

Center Freq
2.44106806 GHz

Start Freq
| 2.44100806 GHz

StopFreq
2.44106006 GHz

CF Step
25.0000008 MHz
Ruto Man

i MU Wy &.&hh%ﬁwﬂnﬂmﬁrj g E[.:]- @e @% E?@fg Sﬁ;

Elf

FTun Signal Track

On 0ff]

#\BW 1 MHz
right 2000-2005 Agilent Technologies

In case of M2 port, each Tx-time per appearance is 2.932 ms

So we have 106.49 x 2.932s = 311.483 ms per 31.6 seconds.

% Agilent T |Freq/[:hanne|

a Mkrl

Center Freq
2.44106806 GHz

Start Freq
2.44106806 GHz

StopFreq
2.44106006 GHz

CF Step
2.45000008 GHz
Ruto Man

” ook FRRTI Freq Offset
PR P ohobide e i 0.00609088 Hz

£
. Signal Track
FTun on Off

VEH 1 MHz
Copyright 2000-2005 Agilent Technologies
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3.2.5 Peak Output Power

Procedure:

The peak output power was measured with a spectrum analyzer connected to the antenna terminal, while EUT had its
hopping function disabled at the highest, middle and the lowest available channels..

After the trace being stable, Use the marker-to-peak function to set the marker to the peak of the emission. The

indicated level is the peak output power.

The spectrum analyzer is set to:

Center frequency = the highest, middle and the lowest channels

Span = 5 MHz (approximately 5 times of the 20 dB bandwidth)

RBW =1 MHz (greater than the 20dB bandwidth of the emission being measured)
VBW =1 MHz (VBW = RBW) Detector function = peak

Trace = max hold Sweep = auto

Measurement Data:

- M1 Port
Test Results
Fr(e'\(jlllj_(lazr;cy ch.
dBm mw Result
2402 1 2.64 1.837 Complies
2441 40 2.63 1.832 Complies
2480 79 2.73 1.875 Complies
- M2 Port
Test Results
Fr(e'\(jlllj_(lazr;cy ch.
dBm mw Result
2402 1 0.04 1.009 Complies
2441 40 0.33 1.079 Complies
2480 79 0.47 1.114 Complies

- See next pages for actual measured spectrum plots.

Minimum Standard: < 1W

Measurement Setup
Same as the Chapter 3.2.1 (Figure 1)

Copyright © 2007, DIGITAL EMC Co., Ltd. Page 22 of 70
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Peak Output Power (M1 Port)

e
—

. Agilent

Freq/Channel

Center Freq
2 ABZABARE GHz

Start Freq
2.39950808 GHz

Stop Freq
2. 40450008 GHz

CF Step
250008006 MHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

#YBH 1 MHz

Copyright 2000-2005 Agilent Technologies

3 Agilent T |Freq/Channel

Center Freq
2. 44108006 GHz

Start Freq
2 43550000 GHz

Stop Freq
244350008 GHz

CF Step
250008006 MHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

#YBH 1 MHz

Copyright 2000-2005 Agilent Technologies
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Peak Output Power (M1 Port)

# Agilent T |Freg/Channel

Center Freq
2 A80ABARE GHz

Start Freq
247758000 GHz

Stop Freq
248250008 GHz

CF Step
250008006 MHz
Huto Man

Freq Offset
BHAAGAAGE Hz

) Signal Track
A On Ot

#YBH 1 MHz

Copyright 2000-2005 Agilent Technologies
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Peak Output Power (M2 Port)
#  Agilent T |Freq/Channel

Center Freq
2 ABZABARE GHz

Start Freq
2.39950808 GHz

Stop Freq
2. 40450008 GHz

CF Step
S00.680880 kHz
Auto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

VEH 1 MHz

Copyright 2000-2005 Agilent Technologies

3 Agilent T |Freq/Channel

Center Freq
2. 44108006 GHz

Start Freq
2 43550000 GHz

Stop Freq
244350008 GHz

CF Step
S00.680880 kHz
Auto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

VEH 1 MHz

Copyright 2000-2005 Agilent Technologies
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Peak Output Power (M2 Port)

# Agilent RL Freg/Channel

Center Freq
2 A80ABARE GHz

Start Freq
247758000 GHz

Stop Freq
248250008 GHz

CF Step
S00.680880 kHz
Auto Man

Freq Offset
BHAAGAAGE Hz

) Signal Track
A On Ot

VEH 1 MHz

Copyright 2000-2005 Agilent Technologies
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3.2.6 Conducted Spurious Emissions

Procedure:

The bandwidth at 20dB down from the highest inband spectral density is measured with a spectrum analyzer
connected to the antenna terminal, while EUT had its hopping function disabled at the highest, middle and the lowest
available channels.

After the trace being stable, Use the marker-to-peak function to measure 20 dB down both sides of the intentional

emission.

The spectrum analyzer is set to:

Center frequency = the highest, middle and the lowest channels

RBW =100 kHz VBW =100 kHz
Span = 100 MHz Detector function = peak
Trace = max hold Sweep = auto

Measurement Data: Complies
- All conducted emission in any 100kHz bandwidth outside of the spread spectrum band was at least 20dB lower
than the highest inband spectral density. Therefore the applying equipment meets the requirement.

- See next pages for actual measured spectrum plots.

Minimum Standard: >20dBc

Measurement Setup
Same as the Chapter 3.2.1 (Figure 1)
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Low band with hopping disabled (M1 Port)
% Agilent T | Freg/Channel

Center Freq
2 ABERRAGEA GHz

StartFreq
2395008608 GHz

Stop Freq
2. 4A50ABE0 GHz

CF Step
2506880850 MHz
Hutao Man

Freq Offset
B.eA000A0E0 Hz

i il
LI
JI 1{\ - |

¥
R oot

Signal Track
n 0ff

#YBH 188 kHz  Sweep 1.26

Copyright 2000-20805 Agilent Technologies

Low band with hopping enabled (M1 Port)
% Agilent T | Freg/Channel

Center Freq

Htten 2. A00aaaaa GHz

StartFreq
2395008608 GHz

Stop Freq
2. 4A50ABE0 GHz

CF Step
2506880850 MHz
il ,l'qlv,'. ||I Auto @
| [

Iy 4 ,rJIII ILL“"‘I ILL‘IW‘
P S N Freq Offset
I A SRt 0.00000000 Hz

W

Signal Track
n 0ff

Copyright 2000-20805 Agilent Technologies
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Low channel spurious (M1 Port)
% Agilent T | Freg/Channel

ren 18 dR eaide  Conter Freq
Atten 10 dB SERCEUR 13 Sp000 GH2

StartFreq
3B.0BABAEE MHz

Stop Freq
26.A00ARE0 GHz

4
1 2

.5 J.Ilﬂ ll_ — \-&‘“ L . h...t.J"""""“‘W'#ﬂ—#—mn—mmdﬂ'v‘«"-‘dhﬂ-h»ﬂ’" orehaty c F S t e p

250000060 MHz

i Auto Man

Freq Offset
B.eA000A0E0 Hz

Signal Track
n 0ff

R T |Freg/Channel

ren 18 dR e Center Freq
Atten 10 dB SEUR 130 cp000 GH2

StartFreq
3B.0BABAEE MHz

Stop Freq
26.A00ARE0 GHz

CF Step
2506880850 MHz
Hutao Man

Freq Offset
B.eA000A0E0 Hz

Signal Track
n 0ff

Copyright 2000-20805 Agilent Technologies
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Mid channel ref (M1 Port)

# Agilent T |Freq/Channel

Center Freq
2. 44186860 GHz

StartFreq
2. 43600008 GHz

! Stop Freq
Dl 2. 44600600 GHz
O CF Step

) I T ] 200606006 MHz
ghv ) I'h"l.l“-II "'n.-.,l.-J In“..,lll L , | Auto @

W Freq Offset
' AAARAAERA Hz

Signal Track
n 0ff

#YBW 108 kHz  Sweep 1.26

Copyright 2000-20805 Agilent Technologies
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Mid channel spurious (M1 Port)
% Agilent T | Freg/Channel

Center Freq
138156868 GHz

Atten 18 dB

StartFreq
3B.0BABAEE MHz

Stop Freq
26.A00ARE0 GHz

CF Step
2506880850 MHz
Hutao Man

Freq Offset
B.eA000A0E0 Hz

Signal Track
n 0ff

Freq/Channel

Center Freq

Atten 10 dB 13.0150008 Ghz

Start Freq
S0.RBAEAEE MHz

Stop Freq
4 260000008 GHz

CF Step
250008006 MHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

Copyright 2000-2005 Agilent Technologies
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High band with hopping disabled (M1 Port)

Freg/Channel

Atten 28 dB N Center Freq
: : : 2.48350080 GHz

Start Freq
247850060 GHz

Stop Freq
2. 488508060 GHz

CF Step
250068088 MHz
Huto Man

h II

el |_b‘J""I,H Freq Offset
B.AGAGRRAARE Hz

v
Vot e P Lin S

Signal Track
On Off

#VBW 188 kHz  Sweep

Copyright 2000-2005 Agilent Technologies

High band with hopping enabled (M1 Port)
5 Agilent T |Freq/Channel

Center Freq
248350008 GHz

Start Freq
247850060 GHz

Stop Freq
2. 488508060 GHz

CF Step
250068088 MHz
Huto Man
! |.,.l1I,Lj'ﬁHrl"IJ"uIL{-‘l I|I

L Freq Offset
e ¥ A.00000008 Hz

LR AT

Signal Track
On Off

#\BH 188 kHz

byright 2000-2005 Agilent Technologies
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High channel spurious (M1 Port)
% Agilent T | Freg/Channel

Center Freq
138156868 GHz

Atten 18 dB

StartFreq
3B.0BABAEE MHz

Stop Freq
26.A00ARE0 GHz

CF Step
2506880850 MHz
Hutao Man

Freq Offset
B.eA000A0E0 Hz

Signal Track
n 0ff

Copyright 2000-20805 Agilent Technologies

4 Agilent RL Freq/Channel

Center Freq

Atten 10 dB 13.0150000 GHz

StartFreq
3B.0BABAEE MHz

Stop Freq

2 . 26.A00ARE0 GHz
g 'g,L h,_ML.“ Y it i e todstann i i e CF Step
2506880850 MHz
Hutao Man

Freq Offset
B.eA000A0E0 Hz

R Signal Track
A o 0t

Copyright 2000-20805 Agilent Technologies
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Low band with hopping disabled (M2 Port)
% Agilent T | Freg/Channel

Center Freq
2 ABERRAGEA GHz

StartFreq
2395008608 GHz

Stop Freq
2. 4A50ABE0 GHz

CF Step
185680850 MHz
Huto tan

N Freq Offset
S, .r-"n~.,1.f"-»~" e 0.00000000 Hz

" N d
Frupet el

Signal Track
n 0ff

#YBW 108 kHz  Sweep 1.26

Copyright 2000-20805 Agilent Technologies

Low band with hopping enabled (M2 Port)
% Agilent T | Freg/Channel

Center Freq
2 ABERRAGEA GHz

Atten

StartFreq
2395008608 GHz

Stop Freq
2. 4A50ABE0 GHz

CF Step
185680850 MHz
Huto tan

Freq Offset
B.eA000A0E0 Hz

Signal Track
n 0ff

Copyright 2000-20805 Agilent Technologies
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Low channel spurious (M2 Port)
% Agilent R T |Freg/Channel
Aerer 101 dR BRSNS  Center Freq
Aten 10 dB 13.0156000 GHz

StartFreq
3B.0BABAEE MHz

Stop Freq
26.A00ARE0 GHz

CF Step
209780000 GHz
Huto tan

Freq Offset
B.eA000A0E0 Hz

Signal Track
n 0ff

T | Freg/Channel

ren 18 dR o N Center Freq
Atten 18 dB 5@, ] 13 9150000 Gl

StartFreq
3B.0BABAEE MHz

Stop Freq
26.A00ARE0 GHz

CF Step
209780000 GHz
Huto tan

Freq Offset
B.eA000A0E0 Hz

Signal Track
n 0ff

Copyright 2000-20805 Agilent Technologies
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Mid channel ref (M2 Port)

2 Agilent

Lﬁr
L |
LY I il I
ﬂ'."rnl "l.-_,JI|J IH,\-:"

|
n i
it "n-’I‘L,,.L”n'upq.rnl"'u'.-r'

#YBH 188 kHz  Sweep

T |Freq/Channel

Center Freq
2. 44186860 GHz

StartFreq
2. 43600008 GHz

Stop Freq
2. 4460AREA GHz

CF Step
185680850 MHz
Huto tan

Freq Offset
| B.eA000A0E0 Hz

\'\fll_

Signal Track
n 0ff

Copyright 2000-20805 Agilent Technologies
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Mid channel spurious (M2 Port)
% Agilent R T |Freg/Channel

ren 18 dR Ml Center Freq
Atten 10 dB 13.6150000 GHz

StartFreq
3B.0BABAEE MHz

Stop Freq
26.A00ARE0 GHz

4

] lWI' T, H,—-.imﬂ“l_' M-W *‘M‘"--N-»#I#Am'ﬂ-wwaw’“ c F S t ] p
” 259700688 GHz
Huto tan

Freq Offset
B.eA000A0E0 Hz

Signal Track
n 0ff

Copyright 2000-20805 Agilent Technologies

3 Agilent T |Freq/Channel

rer 10 R - M Center Freq
Atten 10 dB : Al | 6150000 GHz

Start Freq
S0.RBAEAEE MHz

Stop Freq
1 260000008 GHz

CF Step
259708006 GHz
Auto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

Copyright 2000-2005 Agilent Technologies
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High band with hopping disabled (M2 Port)
5 Agilent T |Freq/Channel

Center Freq
248350008 GHz

Start Freq
247850060 GHz

Stop Freq
2. 488508060 GHz

CF Step
1.08568085 MHz
Ruto Mar

PR S
el b |

Freq Offset
B.AAAERAAGE Hz

I"' I B
A "-.,,r"l.ﬂ"."'.’i Vil gt P, A
Signal Track
(n Off

VEH 108 kHz  Sweep 1.26

Copyright 2000-2005 Agilent Technologies

High band with hopping enabled (M2 Port)
% Agilent R T |Freg/Channel

M Center Freq
. --18350000 GHz

Start Freq
247850060 GHz

Stop Freq
2. 488508060 GHz

CF Step
1600000680 MHz

. Ruto Mar
Y S
el A Freq Offset
PP 01— RE 000000000 Hz
h'.lv ‘i‘IFn.,r-"‘H""I'“"'i'l.w"”r"h‘r'J ! n"'b'ni,-ﬂ\,r-"‘ll Ilhm,
Signal Track
On Off

#\BH 188 kHz

byright 2000-2005 Agilent Technologies
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High channel spurious (M2 Port)

# Agilent T |Freq/Channel

NIRRT, RS  Center Freq
Atten 10 dB SRR | 55 o00 o2

StartFreq
3B.0BABAEE MHz

Stop Freq
26.A00ARE0 GHz

CF Step
2 45080000 GHz
Hutao Man

Freq Offset
B.eA000A0E0 Hz

Signal Track
n 0ff

Copyright 2000-20805 Agilent Technologies
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3.2.7 Radiated Emissions

Procedure:

The EUT was placed on a 0.8m high wooden table inside a shielded enclosure. An antenna was placed near the
EUT and measurements of frequencies and amplitudes of field strengths were recorded for reference during final
measurements. For final radiated testing, measurements were performed in OATS. Measurements were performed
with the EUT oriented in 3 orthogonal axis and rotated 360 degrees to determine worst-case orientation for maximum

emissions.

The spectrum analyzer is set to:
Center frequency = the worst channel

Frequency Range = 30 MHz ~ 10" harmonic.

RBW =120 kHz ( 30MHz ~ 1 GHz) VBW = RBW ( Peak)
=1MHz (1 GHz ~ 10" harmonic ) VBW = 10Hz (Average)
Trace = max hold Sweep = auto

Measurement Data: Complies

- No emissions were detected at a level greater than 10dB below limit.

- Refer to the next page.

Minimum Standard: FCC Part 15.205 (a), 15.205(b), 15.209(a) and (b)

Limit : FCC P15.209(a)

Frequency (MHz) Limit (uvV/m) @ 3m
30~88 100 **
88 ~ 216 150 **
216 ~ 960 200 **
Above 960 500

** Except as provided in 15.209(g), fundamental emissions from intentional radiators operating under this Section shall
not be located in the frequency bands 54-72 MHz, 76-88MHz, 174-216MHz or 470-806MHz. However, operation
within these frequency bands is permitted under other sections of this Part, e.g. 15.231 and 15.241.
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®

Restricted Band Edge: Low Channel (Peak, Horizontal) — M1 Port

*REW 1 MHzZ

*VEW 1 MHz

Restricted Band Edge: Low Channel (Average, Horizontal) — M1 Port

Ref 84 dBuv *Att O dB SWT 2.5 ms
Cffdet 34,6 4B

80

20

60

40

30

20

o

bed0

Start 2.31 GHz & MHz/ top 2.39 GHz

*REW 1 MHzZ

*VEW 10 Hz

Ref 84 dBuv *Att O dB SWT 20 =
Cffdet 34,6 4B |l

a0 .

20

60

50

40

30

20

o

bed0

Start 2.31 GHz a8 MHz/ Stop 2.39 GHz

Copyright © 2007, DIGITAL EMC Co., Ltd.
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Restricted Band Edge: Low Channel (Peak, Vertical) - M1 Port

®

*REW 1 MHzZ

*VEW 1 MHz

84 dBuV *ALL 0 dB SWT 2.5 ms

80

&0

Qffs

et

Center 2.3545 GHz

7.1 MHz/ Span 71 MH=z

Restricted Band Edge: Low Channel (Average, Vertical) — M1 Port

®

*REW 1 MHzZ
*VEW 10 Hz

Ref 84 d4dBuv *ALE 0 dB SWT 18 =
Qffset 448 B

a0

70

&l

50

40

20

20

o

-10

[

Center 2.3545 GHz 7.1 MH=z/ Span 71 MHz
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Restricted Band Edge: High Channel (Peak, Horizontal) — M1 Port

® *REW 1 MHzZ
*VEW 1 MHz
Ref 84 dBuV *ALL 0 dB SWT 2.5 ms

Qffget 3448 dB

Start 2.4B8B356 GHz 1.644 MHz/ Stop 2.5 GH=z

Restricted Band Edge: High Channel (Average, Horizontal) — M1 Port

® *REW 1 MHzZ
*VEW 10 Hz
Ref 84 dBuV *ALL 0 dB SWT 4.2 =

Qffget 3448 dB
80

&0

Start 2.4B8B356 GHz 1.644 MHz/ Stop 2.5 GH=z
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Restricted Band Edge: High Channel (Peak, Vertical) - M1 Port

® *REW 1 MHzZ
*VEW 1 MHz

Ref 84 dBuV *ALL 0 dB SWT 2.5 ms

Qffget 3448 dB
80

&0

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GH=z

Restricted Band Edge: High Channel (Average, Vertical) — M1 Port

® *REW 1 MHzZ
*VEW 10 Hz

Ref 84 dBuV *ALL 0 dB SWT 4.2 =

Qffget 3448 dB
80

&0

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GH=z
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Radiated Spurious Emission Data(Harmonics) — M1 Port

Low Channel(2402MHz)

Frequency
(MHz)

ANT Pol.
(H/V)

Reading Value
(dBuVv)

PK AV

4804

5471 | 45.81

9608

45.78 | 34.64

Middle Channel(2441MHz)

Frequency
(MHz)

ANT Pol.
(HV)

Reading Value
(dBuVv)

Result
(dBuV)

Limit

(dBuV)

PK AV

PK AV

PK

AV

4882

53.21 | 45.67

59.05 | 51.51

74

54

12205

43.92 | 29.47

59.86 | 4541

74

54

High Channel(2480MHz)

Frequency
(MHz)

ANT Pol.
(HIV)

Reading Value
(dBuVv)

Result
(dBuV)

Limit

(dBuVv)

PK AV

PK AV

PK

AV

9920

4431 | 32.76

57.41 | 45.86

Not. 1. “ ** *“: No other emissions were detected at a level greater than 10dB below limit.

2. T.F(Total Factor) = Cable Loss + Ant Factor —AMP Gain
3. Result = Reading Value + T.F
4. Margin = Limit - Result

Copyright © 2007, DIGITAL EMC Co., Ltd.
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Radiated Spurious Emission Data (Other Emissions) — M1 Port
(Continued...)

Other Emissions

ANT Reading Value
Frequency Pol. (dBuv)
(MH2) 1 (v

PK | QP | AV

Not. 1. “ ** “: No emissions were detected at a level greater than 10dB below limit.
2. T.F(Total Factor) = Cable Loss + Ant Factor ~AMP Gain
3. Result = Reading Value + T.F
4. Margin = Limit - Result
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®

Restricted Band Edge: Low Channel (Peak, Horizontal) — M2 Port

*REW 1 MHzZ

*VEW 1 MHz

Ref 84 dBuv *Att O dB SWT 2.5 ms
Cffdet 34,6 4B

80

20

60

40

30

20

o

bed0

Start 2.31 GHz & MHz/ top 2.39 GHz

Restricted Band Edge: Low Channel (Average, Horizontal) — M2 Port

*REW 1 MHzZ

*VEW 10 Hz

Ref 84 dBuv *Att O dB SWT 20 =
Cffdet 34,6 4B

80

20

60

50

40

30

20

o

bed0

Start 2.31 GHz a8 MHz/ Stop 2.39 GHz
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Restricted Band Edge: Low Channel (Peak, Vertical) - M2 Port

® *REW 1 MHzZ
*VEW 1 MHz

Ref 84 dBuV *ALL 0 dB SWT 2.5 ms

Qffget 3446 dB
80

&0

Start 2.31 GHz a8 MHz/ Stop 2.39 GHz

Restricted Band Edge: Low Channel (Average, Vertical) - M2 Port

® *REW 1 MHzZ
*VEW 10 Hz

Ref 84 dBuV *ALL 0 dB SWT 20 =

Qffget 3446 dB
80

&0

Start 2.31 GHz a8 MHz/ Stop 2.39 GHz
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®

Restricted Band Edge: High Channel (Peak, Horizontal) — M2 Port

* REW 500 kH=z

*VEW 1 MHz

®

Ref 84 d4dBuv *ALE 0 dB SWT 2.5 ms
Qffset 34,8 4B

a0

70

&l

50

40

20

20

-0

F-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GH=z

Restricted Band Edge: High Channel (Average, Horizontal) — M2 Port

* REW 500 kH=z

*VEW 10 Hz

Ref 84 d4dBuv *ALE 0 dB SWT 8.4 =
Qffset 34,8 4B

a0

70

&l

50

40

20

20

-0

F-10

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GH=z
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Restricted Band Edge: High Channel (Peak, Vertical) - M2 Port

® *REW 1 MHzZ
*VEW 1 MHz

Ref 84 d4dBuv *ALE 0 dB SWT 2.5 ms
Qffset 34,8 4B

a0

70

&l

rJ

40
20
20

-0

F-10

Center 2.49175% GHz 1.65 MHz/ Span 1&6.5 MH=

Restricted Band Edge: High Channel (Average, Vertical) — M2 Port

® *REW 1 MHzZ
*VEW 10 Hz

Ref 84 dBuV *ALL 0 dB SWT 4.2 =

Qffget 3448 dB
80

&0

Center 2.49175% GHz 1.65 MHz/ Span 1&6.5 MH=
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Radiated Spurious Emission Data (Harmonics) — M2 Port

Low Channel(2402MHz)

Frequency
(MHz)

ANT Pol.
(HIV)

Reading Value
(dBuv)

PK AV

4804

54.34 | 45.65

9608

45.45 | 34.49

Middle Channel(2441MHz)

Frequency
(MHz)

ANT Pol.
(HIV)

Reading Value
(dBuVv)

Result
(dBuV)

Limit
(dBuv)

PK AV

PK AV

PK AV

4882

52.92 | 4531

58.76 | 51.15

74 54

12205

43.74 | 29.12

59.68 | 45.06

74 54

High Channel(2480MHz)

Frequency
(MHz)

ANT Pol.
(HIV)

Reading Value
(dBuVv)

Result
(dBuV)

Limit
(dBuV)

PK AV

PK AV

PK AV

9920

43.87 | 32.27

56.97 | 45.37

Not. 1. “ ** *“: No other emissions were detected at a level greater than 10dB below limit.

2. T.F(Total Factor) = Cable Loss + Ant Factor —AMP Gain
3. Result = Reading Value + T.F
4. Margin = Limit - Result
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Radiated Spurious Emission Data (Other Emissions) — M2 Port
(Continued...)

Other Emissions

ANT Reading Value
Frequency Pol. (dBuv)
(MH2) 1 (v

PK | QP | AV

Not. 1. “ ** “: No emissions were detected at a level greater than 10dB below limit.
2. T.F(Total Factor) = Cable Loss + Ant Factor ~AMP Gain
3. Result = Reading Value + T.F
4. Margin = Limit - Result
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Restricted Band Edge: Low Channel (Peak, Horizontal) — M1, M2 Simultaneous Operation
#  Agilent R T |Freg/Channel
Orten 10 dR Ext PG AR / ] Center Freq
Aten 18 dE Ext PG 29.9 dE L8 ) 55000000 GHz

Start Freq
2. 31 BaaaRE GHz

Stop Freq
2. 39000008 GHz

é CF Step

Y W'lPu'A"\H\‘-.W.hn'iL-h‘#1-,1Lb,\,-'q.h,-ﬂ.'-l'ﬂl'-\.'.«'fh"m,ﬁ-p”ﬂi“ﬂ.ﬁ%.nﬂr%ﬁw‘l 'I.l'pwiﬂjlq'hﬂll HSLI t@ D@ 206000 w;ﬁ

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

' #JBH 1 MHz s i _
Copyright 2000-2005 Agilent Technologies

Restricted Band Edge: Low Channel (Average, Horizontal) — M1, M2 Simultaneous Operation
# Agilent T |Freg/Channel
Orten 10 dR Ext PG ] i Center Freq
Aeen 18 dB Eat PG ' Rl ) 55000000 GHz

Start Freq
2. 31 BaaaRE GHz

Stop Freq
2. 39000008 GHz

CF Step
308008006 MHz
Auto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

; #BH 16 Hz 3 5
Copyright 2000-2005 Agilent Technologies
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Restricted Band Edge: Low Channel (Peak, Vertical) — M1, M2 Simultaneous Operation
3 Agilent RL Freq/Channel

even 10 B Ewe PG B RS  Center Freq
Atten 10 dBE Ext PG dB S SCona000 e

Start Freq
2. 31 BaaaRE GHz

Stop Freq
2. 39000008 GHz

1 CF Step

T TR TR LT S I P PR TN A OB IR A T vt v Lo S HSLJ.PD@@@@@@@ w:,ﬁ

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

' #JBH 1 MHz s i _
Copyright 2000-2005 Agilent Technologies

Restricted Band Edge: Low Channel (Average, Vertical) — M1, M2 Simultaneous Operation
#  Agilent T |Freq/Channel
Orten 10 dR Ext PG ] i Center Freq
Aeen 18 dB Eat PG ' Rl ) 55000000 GHz

Start Freq
2. 31 BaaaRE GHz

Stop Freq
2. 39000008 GHz

CF Step
308008006 MHz
Auto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

; #BH 16 Hz 3 5
Copyright 2000-2005 Agilent Technologies
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Restricted Band Edge: High Channel (Peak, Horizontal) — M1, M2 Simultaneous Operation
% Agilent T Freg/Channel

8 R Far PO - Pl Ccnter Freq
Atten 18 dB Ext PG i1 dB 18 5 19175000 GHa

Start Freq
2. 48550008 GHz

Stop Freq
2.5AARRAREA GHz

1
f4.1
%J\l;.u.‘.,\.

CF Step
2. 43000000 GHz

L‘“"""I*”'r"'Wr"ﬂ'.l*w'l'Wﬂww*'HM'«M'rM!-w-d'u,.;,l.',,u},qu,,i'.\.'unh-*'"""*"ﬂwmw#wu o i

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

' #JBH 1 MHz s i _
Copyright 2000-2005 Agilent Technologies

Restricted Band Edge: High Channel (Average, Horizontal) — M1, M2 Simultaneous Operation
% Agilent T Freg/Channel
Neran 18 dB Ext PG R N Center Freq
Atten 18 dB Ext PG dB S 5 19175000 e

Start Freq
2. 48550008 GHz

Stop Freq
2.5AARRAREA GHz

CF Step
245008006 GHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff
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Restricted Band Edge: High Channel (Peak, Vertical) — M1, M2 Simultaneous Operation
#  Agilent T |Freq/Channel
e 10 AR Ewr PG 29 81 4R ARSI Center Freq
Atten 18 dB Ext PG dB 5. 108 5 19175000 CHa

Start Freq
2. 48550008 GHz

Stop Freq
2.5AARRAREA GHz

CF Step
245008006 GHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff

' #JBH 1 MHz s i _
Copyright 2000-2005 Agilent Technologies

Restricted Band Edge: High Channel (Average, Vertical) — M1, M2 Simultaneous Operation
#  Agilent T |Freq/Channel
Neran 18 dB Ext PG R N Center Freq
Atten 18 dB Ext PG dB S8 5 19175000 Gl

Start Freq
2. 48550008 GHz

Stop Freq
2.5AARRAREA GHz

CF Step
245008006 GHz
Huto Man

Freq Offset
BHAAGAAGE Hz

Signal Track
On 0ff
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Radiated Spurious Emission Data (Harmonics) — M1, M2 Simultaneous Operation

Low Channel(2402MHz)

Reading Value
Frequency ANT Pol. (dBuVv)

(MHz) (H/V)

PK AV

4804 55.49 | 47.38
9608 46.13 | 35.55

Middle Channel(2441MHz)

Reading Value Result Limit
Frequency ANT Pol. (dBuVv) (dBuVv) (dBuVv)

(MH2) (HIV)

PK AV PK AV PK AV
4882 54.78 | 46.46 60.62 | 52.3 74 54
12205 4427 | 30.69 60.21 | 46.63 | 74 54

High Channel(2480MHz)

Reading Value Result Limit
Frequency ANT Pol. (dBuV) (dBuV) (dBuV)

(MHz) (HIV)
PK AV PK AV PK AV
9920 46.98 | 33.43 60.08 | 46.53

Not. 1. “ ** *“: No other emissions were detected at a level greater than 10dB below limit.
2. T.F(Total Factor) = Cable Loss + Ant Factor —AMP Gain
3. Result = Reading Value + T.F
4. Margin = Limit - Result

Copyright © 2007, DIGITAL EMC Co., Ltd. Page 57 of 70



DEMC#DR50110704E

Radiated Spurious Emission Data (Other Emissions) — M1, M2 Simultaneous Operation
(Continued...)

Other Emissions

ANT Reading Value
Frequency Pol. (dBuv)

(M) HVM) ek | op | av

Not. 1. “ ** “: No emissions were detected at a level greater than 10dB below limit.
2. T.F(Total Factor) = Cable Loss + Ant Factor ~AMP Gain
3. Result = Reading Value + T.F
4. Margin = Limit - Result
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3.2.8 AC Line Conducted Emissions

Procedure:

The conducted emissions are measured in the shielded room with a spectrum analyzer in peak hold. While the
measurement, EUT had its hopping function disabled at the middle channels in line with Section 15.31(m). Emissions
closest to the limit are measured in the quasi-peak mode (QP) with the tuned receiver using a bandwidth of 9 kHz.
The emissions are maximized further by cable manipulation and Exerciser operation. The highest emissions relative to

the limit are listed.

Measurement Data: Complies

- Refer to the next page.

Minimum Standard: FCC Part 15.207(a)/EN 55022

Frequency Range Conducted Limit (dBuV)

(MHz) Quasi-Peak Average
0.15~0.5 66 to 56 * 56 to 46 *
05~5 56 46

5~30 60 50

* Decreases with the logarithm of the frequency

Measurement Setup

Receiver

LISN . o

3m Coax '\‘ Spectrum

Analyzer
GPIB

Control PC

Figure 2: Measurement setup for AC Conducted Emission
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AC Conducted Emissions

««<CONDUCTED EMISZIOH>>

: M1 Port

=l o e
20 H wa
10 |
a
.15 a.50 1 5 10 3000

Frequency [MHs]

<<CONDUCTED EMISSTON:> z Bpril, 2007 17:24
Mamufacturer : BST : FCC Fars 15

Mod=1

74
&0

- 50

T

[

T

= 41

: TRAFFIC
: ML Port

[MH=]
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AC Conducted Emissions

Bk B R AR AR R SRR AR E R AR AR SR hd B AR R SR h A B AR AR R A B A A AR?  DIGTTAL EMC AA A s h s ddh s hd e b A b o b A b s b ke b A S b A A S b A h S S b d B S bR bk d Sk d Sk k3 + s
«<CONDUCTED EMISSION:=>
2 Rpril,Z007 17:24

Standard : PCC Part 15
Manufacturer - P3T

Model - BH3—€00

Cperator : W.J.LEE

AC Fowsr @ 1207 E0Hz
Temp, Humidity :20'c 108
Remarkl : TRAFFIC

RemarkZ : M1 Port

Remark2

B R SRR A R R o R R R e R R o Rk AR R R R R e e e S Rk e

Final Bes=ult

-—— H Fha=ze ——-
Mo. Freguency FReading Reading . f Re=ult
[MEz] [dE] [€E (w7} 1
1 o.eg2 22.9 0.1 3z.0 22.7 1z.2
2 1.087 Z4.5 0.1 24.E 2B8.0 Z1.%2
3 12 _538 10.3 0.5 10.8 42.5 38.2
-—— L1 Fhame ———
Mo. Fragusncy Beading Beading =.£ Bzsuls Besult
Qr A7 QF
[ME=] [d2pW) ] [€E [dE] AE [€E (w7} 1
1 d.382 34.4 3Z2.2 0.1 4.5 32.3
2 1.0 25.0 Zl.z2 0.1 25.1 21.3
a 12 _538 144 7.8 0.5 14.3 B.2
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AC Conducted Emissions

Manufactures
Model

Cpezatex

<<CONDUCTED EMISSICH:>»

: M2 Port

Limit [

Limit |

30 <CISPR B>
a0 |
= <TRAFFIC_CHIS
70
P
- —
g9 -
C S
-
— 50 [ —

2ve
T

P iy
= 20

30 | AimE

20

10

L]

0.15 .50 1 S. 10 a0

Frequency [MH=]
< ? Bpril,2007 17:53

Manufactures 25T : FOC Fars 1S
Mod=l BEZ-600 TRAFTIZ
Cperatsr W.J.LEE : M2 Port
20 Fowes Hs

30 [ <CISER B>
30 |
70
—— —
g0 —
= T—
— 30 - T —;
L&) -
5
L& .
20 |
20 | . —— e
a H H H H H H H H
.15 50 1 5. 10 20
Frequency [MHz]
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AC Conducted Emissions

MR R AR AR RS AR R A AR AR AR R A PR A R AR A AT A AR SR A SR AR A AR S ATk N a e DIGITAL EMC ARk d s hd e bk ok d s b e b A A Sk ek d Sk kA S AR A SR d A Sk dE Ak T A ATk
<<CONDUCTED EMISSION:>
2 Rpril,ZO007 17:53

FCC Part 15

PST
Model : EH3-€00
Operator : W.J.LEE
AC Fower o 120V E0H=
Temp, Bumidity ;2000 408
Remarkl : TRAFFIC
RemarkZ : M2z Port

Bemarkd

e R A R S e N AR R

Final Res=ult

--- N Fhase ===

Mo. Fragusncy R=ading =. £ Result Limit Hargin
F-v) =13
[dE] [dE (uV} ] [d5]
1 0.1 2B.4 26.7 20
2 0.1 24.4 2@.0 Z1.8
3 0.5 11.1 4Z.5 2E.9
=== L1 Fhas=z —---
Mo. Freguency Beading Reading EN3 Besuls Result Limit Margin Margin Remaczk
oF AT QF 7 L3 AV
[ME=] [dE] [dB1 [dBE]
1 o. 30.89 Z6.8 o.1 1 8. - 28.4 ZZ2.7
2 o. 24.1 1. 0.1 z4.2 2L.3 €.0 3l.8 24.7
3 = 148 0.4 1s.2 E.€ g0.0 44.8 4l.3
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I1SSIONS

AC Conducted Em

DIGITAL EMC <<CONDUCTED EMISSION>>
TOKINZ
Manufacturer Standard
Model k&l
erator
AC Power
Temp,Humidity
[dB (u¥1]
a0 - - -
B0 B : : :
70 £
a0 E — — + +
. 50 B
S ek : “
30 LEN S VN, S AP 4L . :
20 F i : : TRT
w
= i i i i i i i i F i
15 0.50 1.00 5.00 10.00

Fraquensy

30.00
[MHz]

TOKINZ

Manufacturer

GOHEZ

Temp, Humidity

[dB{uW)]
an

eE 1

“<CONDUCTED EMISSIOH=>

Remark3

2 April,Z007 16:0%

<CISPR B>

0
L 40— "
I (. AT .||m||

=
n

L.00

Frequency

wn

i) 10,00

30,00
[MHz]

<TRAFFIC_CH

—_—

—&%— Fimal It

Page 64 of 70

Copyright © 2007, DIGITAL EMC Co., Ltd.




DEMC#DR50110704E

AC Conducted Emissions

B e R xRN T T I L B Rt b e e R T S T S

<<COMDUCTED EMISSION>>

2 Rpril,Z007 1€:05

Standard : BOC Part 15
Manufacturer : BT

Model : EH3-€00

Operator : W.J.1EE

AC Fowex @ 1207 E0Hz
Temp, Humidity ;200 308
Rem; 1 : TRAFFIC

RemarkZ : M1 Port + M2 Fort
Remarkd

o e R R Ak e Rk S R ok S o S S R S R R R e 8 R A S PRk S AR S Rh R Ak S 8 Rk ok Rk S

Final Re=ult

--= H Fhase ---

Mo. Freguency PReading Reading c.f Resuls Resuls Limit
fo}-]
[MHz] [dE | [4E]
1 0.151 0.1 4. 55.9
2 0.37% 0.1 z24.7 2 48 .32
3 1.160 0.1 2€.7 18.5 4€.0
4 11.708 0.5 19.5 13.7 50.0
--= L1 Phass ===
Mo. Freguency PReading Reading c.f
[ME=] [€B] 1
1 0.150 0.1 az_g o 5€.0 20.1 23.1
z 0.287 0.1 28.7 22.0 e an.g 13.2 14.3
3 1.270 0.1 29.8 20.3 4€.0
4 11.110 0.4 21.5 15.3 50.0
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AC Conducted Emissions

Manufacturer
Hod=1

Operater

<< CONDUCTED EMIS3ICH>>

<CISFR B>

a0
7d
—
&0
=
— 30
» -
B
o
= an
40
=li}
20
10 IF

Prequency

30.00

[MH=]

Manufacturer

Hod=l

<<CONDUCTED EMISZIOH>>

: FCC Fars 15
: IDLE
<CISER B>
=
o =", W S
i i

3000

[MH=]
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AC Conducted Emissions

AR S R AR A RS A E AR AR A SRR AR SRS AR NN A B AR SR AN TR AR BNk B A A d% DIGITAL EMT A Ao hd o hda sk i hd Shhd e bk h s A S d B kA A ANk d SRk Pk A A S A SRR T A d 2 Ad
<<CONDUCTED EMISSION>
2 Rpril,Z007 18:04

Standard : PCC Part 15
Manufactursr = P3T

Model : BH3-€00
Cperatos : W.J.1EE

AC Fowex o 120 €0z
Temp, Humidity :zo'c 40%
Remarkl

RemarkZ

Remark3d

B T e L L L e E R r L L L LR e L LR R LS R L LTy e~

Final Res=ult

-—= H Fhas= ———
Mo. Freguency iing  Beadi : Result Margin
QF
[ME=z] [d5] 1
1 0.153 55.E 26.2 Zl.z
2 0.282 48.2 22.7 15.1
2 1.080 4€.0 28.0 Zl.4
4 lz.500 s0.0 43.% 28.3
-—— L1 Pras= ———
Me. Fraguency Limit HMargin
QF
[ME=] 1 1 [d5]
1 g.152 38.2 0.1 .1 €5.8 a 27.€ Z€.8
2 0.35€ 318 0.1 2l.3 2B.3 SB.E B 26.5 Z0.0
2 1.124 25.0 Z1.1 0.1 25.1 21.2 56.0 o 20.5 Z4.8
4 lz.537 13.8 .0 0.5 14.3 €0, s0.0 45.7 42.5
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APPENDIX

TEST EQUIPMENT FOR TESTS
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To facilitate inclusion on each page of the test equipment used for related tests, each item of test equipment.

Type Manufacturer Model aﬂ}zﬁjsyite SIN
01 | Spectrum Analyzer Agilent E4440A 05/10/07 MY45304199
02 | Spectrum Analyzer H.P 8563E 06/10/07 3551A04634
03 | Power Meter H.P EPM-442A 06/07/07 GB37170413
04 | Power Sensor H.P 8481A 14/07/07 3318A96332
05 | Frequency Counter H.P 5342A 15/09/07 2119A04450
06 | Multifunction Synthesizer H.P 8904A 12/10/07 3633A08404
07 | Signal Generator Rohde Schwarz | SMR20 21/03/08 101251
08 | Signal Generator H.P E4421A 06/07/07 US37230529
09 | Audio Analyzer H.P 8903B 06/07/07 3011A0944B
10 | Modulation Analyzer H.P 8901B 10/07/07 3028A03029
11 | Oscilloscope Tektronix TDS3052 01/10/07 B016821
12 g%?g n?:rTi‘:ztlsOe\tN"e'ess Agilent 75515C 13/06/08 | GB43461134
13 | gniversalRadio Rohde Schwarz | CMU200 21/03/08 | 107631
14 | CDMA Mobile Station Test Set H.P 8924C 15/09/07 US35360688
15 | PCS Interface HP 83236B 15/09/07 3711303014
16 | Multi system Ue Tester [2pan Radid €0 | ny7.2000 20/11/07 | ET00095
17 | Power Splitter WEINSCHEL 1593 14/10/07 332
18 | BAND Reject Filter g'riruol‘t’ga"e N0308372 19/10/07 | 3125-01DC0312
19 | BAND Reject Filter Wainwright WRCG1750 19/10/07 SN2
20 | AC Power supply DAEKWANG 5KVA 20/03/08 N/A
21 | DC Power Supply H.P 6622A 20/03/08 465487
22 | HORN ANT EMCO 3115 24/07/07 6419
23 | HORN ANT EMCO 3115 21/08/07 21097
24 | HORN ANT A.H.Systems SAS-574 16/08/07 154
25 | HORN ANT A.H.Systems SAS-574 16/08/07 155
26 | Dipole Antenna Schwarzbeck VHA9103 18/11/07 2116
27 | Dipole Antenna Schwarzbeck VHA9103 18/11/07 2117
28 | Dipole Antenna Schwarzbeck UHA9105 18/11/07 2261
29 | Dipole Antenna Schwarzbeck UHA9105 18/11/07 2262
30 | Loop Antenna ETS 6502 22/11/07 3471
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Type Manufacturer Model C?(Ij'dD/rL:]er'nD/;;(; S/IN
31 | TEMP & HUMIDITY Chamber JISCO J-RHC2 13/09/07 021031
32 | RFI/FIELD Intensity Meter Kyorits KNM-504D 21/07/07 4N-161-4
33 | Frequency Converter Kyorits KCV-604C 21/07/07 4-230-3
34 | Log Periodic Antenna Schwarzbeck UHALP9108A1 26/09/07 1098
35 | Biconical Antenna Schwarzbeck VHA9103 12/09/07 2233
36 | Digital Multimeter H.P 34401A 20/03/08 3146A13475
37 | Attenuator (10dB) WEINSCHEL 23-10-34 17/10/07 BP4386
38 | High-Pass Filter ANRITSU MP526 13/10/07 M27756
39 | Attenuator (3dB) Agilent 8491B 10/07/07 58177
40 | Attenuator (10dB) WEINSCHEL 23-10-34 26/01/08 BP4387
41 | Attenuator (30dB) H.P 8498A 17/10/07 50101
42 | Amplifier (25dB) Agilent 8447D 12/04/07 2944A10144
43 | Amplifier (30dB) Agilent 8449B 13/10/07 3008A01590
44 | Position Controller TOKIN 5901T N/A 14173
45 | Driver TOKIN 5902T2 N/A 14174
46 | Spectrum Analyzer Agilent 8594E 04/11/07 3649A05889
47 | RFI/FIELD Intensity Meter Kyorits KNW-2402 11/07/07 4N-170-3
48 | LISN Kyorits KNW-407 19/08/07 8-317-8
49 | LISN Kyorits KNW-242 09/10/07 8-654-15
50 | CVCF NF Electronic 4400 N/A 344536 4420064
51 | Software ToYo EMI EP5/RE N/A Ver 2.0.800
52 | Software ToYo EMI EP5/CE N/A Ver 2.0.801
53 | Software AUDIX e3 N/A Ver 3.0
54 | Software Agilent Benchlink N/A A.01.09 021211
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